® cFmoTOo
This catalogue is applicable for CFMOTO 650MT 2022 (650-3C)

TFT DASHBOARD CF650-3C MARKING



FOO-A ARENINEZENHE (BAFEERMETIAE) ENGINE FITTINGS(FOR PLASTIC LOWER GUARD )

FOO REMWLEEMIE ENGINE FITTINGS |




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-000120 RH BRACKET, LOWER BASE PLATE TIRtRGERELZRBES 1
02 30006-060012810 BOLT M6x12 IEFEMEX12 6 M6x12
03 6NT1-043201 RH PANEL, ENGINE bz Y atialing 1
04 A000-060002 SCREW, CHAIN GUARD PRSP R REIRET 6
05 6NT1-000110 LH BRACKET, LOWER BASE PLATE TIERIRAERESZZRAS 1
06 6NT1-043101 LH PANEL, ENGINE b Vet ating 1
07 30203-102110 NUT M10x1.25 N 3 M10x1.25
08 6NT1-000250 FRONT LH CUSHION RUBBER 2, ENGINE Ko BIEEPSRIRES T 2
09 6NT1-000221 FRONT RH BUSHING, ENGINE BB RENE 1
10 30006-080025810 BOLT 1242 3 M8x25
11 30001-102110110 BOLT M10x1.25x110 124e 1 M10x1.25x110
12 30006-080028810 BOLT M8x28 125e 1 M8x28
13 6NT1-000131 REAR UPPER SHAFT, ENGINE BTG &t 1
14 30006-060030810 BOLT M6x30 125e 2 M6x30
15 6NQV-000102-6001 SMALL SPROCKET GUARD /NGRS 1
16 6NT1-042701 MIDDLE FENDER(REAR), WATER TANK IKFEREHIER 1
17 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET BURRRRSZ BRI IR IRE 1
18 30204-102810 NUT M10x1.25 123 1 M10x1.25
19 6NT1-000240 FRONT LH CUSHION RUBBER 1, ENGINE KREWBIEEEIRES I 2
20 6NT1-000210-0BB00 FRONT BRACKET, ENGINE REWBIRESZZRAS 1 PLASTIC POWDER
21 30001-102150110 BOLT M10x1.25x150 1244 1 M10x1.25x150
22 6NT1-000141 REAR LOWER SHAFT, ENGINE BEHE Tt 1
23 6NT1-000231 FRONT DUST COVER, ENGINE RN BIE R LS 2
24 6NT1-000281 REAR UPPER RUBBER, ENGINE BEHE L hiaER 4
25 6NT1-000282 REAR UPPER RUBBER BUSHING, ENGINE KNG LB ERATE 4
26 6NT1-000291 REAR LOWER THREAD SLEEVE, ENGINE KRG TRIBRNE 1
27 6NT1-000292 NUT M18 FHEENES 1 M18




Fo1 $E LOCKKIT

FO1 BE/LOCK KIT

tem Nc Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NTV-011000-B201-M1 LOCK KIT SHEAS 1
02 30105-050012410 SCREW M5x12 9257 2 M5x12
03 30006-060012810 BOLT M6x12 IZHEMEX12 2 M6x12
04 30102-060020810 SCREW M6x20 9257 2 M6x20
05 6NT1-010010 SEAT CABLE BERHI R 1
06 A000-010600 LOCK SEAT, SEAT FEVGIREE S 1
07 6KMV-011020-B001 KEY §HRL 1




FO2 #HA#8 MUFFLER
F02 HESUHA# MUFFLER
tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-022012 GASKET, EXHAUST PIPE HS B 2
02 8010-020001 NUT M8, MUFFLER JOINT AR Ss s LERMS 4 M8
03 6NT1-021100-10000 EXHAUST PIPE ASSY HESEIRiEAS 1
04 A000-020002 SEAL SLEEVE, GRAPHITE 1 AEBHNEI 2
05 A000-020600 CLAMP 2 RIGAEFT 2
06 6NTV-021100-2401 MUFFLER BODY iHEss AN 1
07 A000-020005 BUSHING H"E 6
08 A000-020004 DAMPER, MUFFLER iHESRENE 3
09 30204-080810 NUT M8 1R 1 M8
10 A000-020006 SHAFT, MUFFLER N et 1
11 30006-080035810 BOLT 1242 1 M8x35




FO3 ZZ2 FRAME

F03 ZEAYFRAME




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NTV-031000-2701-0BP00 FRAME ASSY RIS AN 1 MAUD SPIRIT BLACK
02 6NTG-030160 UPPER BRACKET, RADIATOR Bihes F R RES 1
03 30006-060012810 BOLT M6x12 BZHEMBEx12 13 M6x12
04 6NT1-030031 LH LOWER BRACKET, RADIATOR ey 7 panl R 1
05 A000-180005 DAMPER2, RADIATOR BRI 2
06 30006-060016810 BOLT M6x16 1218 6 M6x16
07 30208-102810 NUT M10x1.25 125 1 M10x1.25
08 A000-030004 SIDE STAND SPRING SLEEVE IEREIRE 1
09 A000-030210 SIDE STAND SPRING ASSY DIERERS 1
10 6NT1-030190 SIDE STAND ASSY AL sl 1
11 A000-030006 SIDE STAND BOLT Mz ZRiEHe 1
12 6NT1-030001 BRACKET, CANISTER e 1
13 A000-030001 LH CLAMP, MAIN CABLE FHLEK 1
14 30102-060012810 SCREW 7S AIRETMEX12 4
15 A000-030120 BRACKET, REGULATOR IR RS IRA S 1
16 A000-030130 BRACKET 2, REGULATOR RS R ERES 1
17 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET RIS R E 2
18 £5020.031002 RUBBER SLEEVI; F%LI\J:EKITE,TFRONT LICENSE . )
19 30006-060025810 BOLT 1248 2 M6x25
20 A000-040302 RUBBER DAMPER HFEIMPEE IR 7
21 8080-040064 FRONT FENDER DAMPER BIEETERE 1
22 30006-080028810 BOLT M8x28 12te 4 M8x28
23 6KJ0-030601-0BBO SUPPORT PLATE, REAR LICENCE [EHEER S 1ER 1 PLASTIC POWDER
24 6KJ0-030200-0BBO BRACKET, REAR LICENCE GRS E 1 PLASTIC POWDER
25 6NT1-030100-0BB0O BRACKET, REAR FENDER [EHE AR 2RI A 1 PLASTIC POWDER
26 A000-030150-00001 MOUNT BRACKET, FUEL TANK TR EAS 1
27 6NT1-030180 BRACKET ASSY, ABS CONTROLLER ABSIZHIRRRTRAS 1
28 A000-040702 INNER HEX SCREW M6x12 A7 FIZETMEx12 2 M6x12
31 6NT1-030400 FRONT BRACKET ASSY BT ZRIREA S 1
32 6NQ#-000206-6001 BOLT M6x16 M7 FAIEETM6EX16 3 4.2x8
33 30006-080020810 BOLT M8x20 1242 3
34 30306-080112 WASHER g 3 M6x16
35 30303-080112 WASHER HE 3 M8x20
36 30206-080510 NUT M8 SRS 3 8




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
37 6NT1-030041 RH LOWER BRACKET, RADIATOR BRI a T ZE 1 8
38 A000-050013 RUBBER MAT ez 3 M8
39 A000-050014 BUSHING HE 3
40 30305-060112 WASHER BE 1
41 30110-421130010 SCREW BB 2
42 30006-050012810 BOLT 1218 1 6
43 6KJ0-030920 MOUNTING SEAT, RH REFLECTOR RS EAERE 1 ST4.2x13
44 6NT1-030050 LINKING BRACKET, ECU ECURIEIZRAS 1 M5x12
45 6NTV-030022-2700 BRACKET, ROLL-OVER SENSOR ML Rk ER g ST RE 1
46 6NTV-030040-2700 BRACKET, T-BOX T-BOXZHEES 2R 1




F04-1-B-V2 ¥BEME 1(AI4MIEIE)  PLASTICS 1(BIG WINDSHIELD)

F04-1-B #£H% [ /PLASTICS 1




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-040102 WINDSHIELD AEXES 1
02 A000-060002 SCREW, CHAIN GUARD HESIPRSRET 4
03 6NT1-041402-0V100 RH BRACKET, WINDSHIELD HXIREA R 1 SILVER WHITE
04 30303-060112 WASHER 2 5 6
05 A010-100102 INNER HEX SCREW M4x8 M7 FIRETM4x8 2 M4x8
06 6NT1-041411 RH ADJUSTING BUTTON, WINDSHIELD Ktaa AT 1
07 6NT1-041406 WASHER Dia 5 ERTUHES 2
08 30204-050810 NUT M5 125 2 M5
09 6NT1-041403-1V100 RH BRACKET MOVTING LEVER, WINDSHIELD HERBIRA SRS 1
10 6NT1-041315 LH BRACKET PIN SHAFT, WINDSHIELD XIS A ST 2R ek 1
11 6NT1-041404-0V100 FIXED BLOCK. WINDSHIELD BRACKET ROD HX RIS s S AT EE R 2 SILVER WHITE
12 6NT1-041303-1V100 LH BRACKET MOVTING LEVER, WINDSHIELD BRI S EREat 1
13 6NT1-041302-0V100 LH BRACKET, WINDSHIELD X A7 2R 1 SILVER WHITE
14 6NT1-041311 LH ADJUSTING BUTTON, WINDSHIELD XS A% 1
15 6NT1-041415 RH BRACKET PIN SHAFT, WINDSHIELD DIk A gL 1




FO4-2 ¥B¥42 PLASTICS 2

F04-2 YBEWETIPLASTICS 1T |




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-040501-0VEOO LH FRONT PANEL AR 1 NEBULA WHITE
01 6NT1-040501-0EK00 LH FRONT PANEL FERIHPIR 1 ATHENS BLUE
02 8080-000002 CLIP NUT ST4.8 FHRST4.8 10 ST4.8
03 8010-000004 BOLT M6x14 MEIRFEMEX 14 4 M6x14
04 5280-030009 RUBBER RING, SIDE COVER ESE 2
05 30110-481130010 SCREW BEUEET 6 ST4.8x13
06 6NT1-040401 HEAD PROTECTOR L= 1
07 6NT1-040601-0VEOO RH FRONT PANEL AR 1 NEBULA WHITE
07 6NT1-040601-0EK00 RH FRONT PANEL BRI 1 ATHENS BLUE
08 30110-421130010 SCREW BEUEET 6 ST4.2x13
09 8010-000002 TOOL KHRST4.2 2 ST4.2




F04-3-B  ¥BEMY 3(EEIAIURIEIE)  PLASTICS 3(BIG WINDSHIELD)

F04-3-B ¥BEUHIVPLASTICS ITI




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-040301-00001 HEADLIGHT UPPER COVER BRACKET BIFRAT _ESRLSER 1
02 30110-421130010 SCREW BEUEET 4 ST4.2x13
03 6NTV-040201-2700 HEADLIGHT UPPER COVER BUFRKT L5 1
04 8080-041130 PLASTIC SCREW BRI IKIRE TR S 2
05 6NT1-041006 RH DEFLECTOR asnE 1
06 30110-481130010 SCREW BEUEET 4 ST4.8x13
07 6NTV-041001-2700 DASHBOARD GUARD UFRE 1
08 6NT1-041003 RH RUBBER COLLAR, DASHBOARD COVER NERBEBRE 1
09 6NT1-041002 LH RUBBER COLLAR, DASHBOARD COVER GRELBRE 1
10 30202-060110 NUT M6 1258 3 M6
11 30305-060112 WASHER BE 3 6
12 A000-050013 RUBBER MAT iz 3
13 A000-050014 BUSHING HE 3
14 A000-040703 INNER HEX SCREW M7 ABIZETM6%20 2 M6x20
15 9060-040310 PLASTIC CLIPS BERRAS 4
16 6NT1-041201 RH INNER PANEL ARPR 1
17 6NT1-041101 LH INNER PANEL IR 1
18 6NT1-041005 LH DEFLECTOR ESRE 1
19 8030-040800-00001 NUT CLIP M6iERFE 2 M6
20 6NT1-041011 BRACKET, LH DEFLECTOR ESRENE 1
21 6NT1-041012 BRACKET, RH DEFLECTOR aSRENE 1
22 30102-060016810 SCREW 125TM6x16 2
23 30102-060022810 SCREW M6x22 1RET 4 M6x22




Fo4-4 ZBEMH 4 PLASTICS 4
F04-4 3BR44IVIPLASTICS IV |
2
tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-040901 FRONT LOWER PANEL BITPHR 1
02 30110-481130010 SCREW BRURE] 8 ST4.8x13
03 6NT1-040801 CONNECTING PLATE, RH FRONT TURN LIGHT GREEENT IR 1
04 8080-000002 CLIP NUT ST4.8 FHRST4.8 6 ST4.8
05 30110-421130010 SCREW Sk 8 ST4.2x13
06 6NT1-040701 CONNECTING PLATE, LH FRONT TURN LIGHT ISR ] REERENR 1
07 8080-041130 PLASTIC SCREW BRI AKIZETHS 2




F04-5

¥B¥M4% 5 PLASTICS 5

F04-5253E44VIPLASTICS V




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-041901 FRONT FENDER, WATER TANK IKFERTHENR 1
02 30110-421130010 SCREW BEUEET 9 ST4.2x13
03 9060-040312 SEAT, PLASTIC CLIP BRI 7
04 9060-040311 PLASTIC CLIP BRI 7
05 6NT1-041801 RH PANEL, RESERVOIR TANK IKFEEIFIR 1
06 30110-481130010 SCREW BEUEET 4 ST4.8x13
07 8080-000001 CLASP Sl 4
08 30006-060016810 BOLT M6x16 1218 1 M6x16
09 9010-160102 HEADLIGHT STEEL BUSHING BIRBKTINE 1
10 9010-160101 HEADLIGHT RUBBER DAMPER BURRKTRREY 1
11 8080-000002 CLIP NUT ST4.8 FHRST4.8 2 ST4.8
12 6NT1-042901 RH FENDER(REAR), WATER TANK KFEfaaER 1
13 8010-000004 BOLT M6x14 YSIEIEM6x14 2 M6x14
14 6NT1-042801 LH FENDER(REAR), WATER TANK KFEREEENR 1
15 6NT1-042701 MIDDLE FENDER(REAR), WATER TANK IKFEE P RYR 1
16 30006-060012810 BOLT M6x12 BZFEMBEX12 2 M6x12
17 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET RIS R E 1
18 6NT1-041701 LH PANEL, RESERVOIR TANK IKFEEIPIR 1
19 6NT1-041802 DECO PLATE, RESERVOIR TANK RH PANEL IKFEEIPREEIRR 1
20 A000-040202 INNER HEX SCREW M5x14 7S IEETM5% 14 1 M5x14




F04-6 ¥B¥l{k6 PLASTICS6

FO4-63BEU4VIPLASTICS VI |




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-043101 LH PANEL, ENGINE BREHEIHR 1
02 A000-060002 SCREW, CHAIN GUARD HESIPRSRET 10
03 6NT1-043201 RH PANEL, ENGINE BN AIPHR 1
04 6NT1-042301-00001 RH PANEL, FRAME ELRIPHR 1
05 6NT1-042201-00001 LH PANEL, FRAME LR 1
06 6NT1-042101-0BMOO RH PANEL, SEAT AREVEIPTR 1 NEBULA BLACK
07 6NQ#-000206-6001 BOLT M6x16 W7 AIBETMEX16 2 M6x16
08 30301-060412 WASHER $HiE 2 6
09 8080-140004 LOCK BUSHING, REAR RACK = REFAE 2
10 8030-040020-1000 SCREW M6x17.5 EramIREIM6x17.5 2 M6x17.5 ARMY GREEN
11 30110-481130010 SCREW B EET 4 ST4.8x13
12 6NT1-041601-0ER00 RH PANEL, FUETLlTT AAI\'I\:E,\(AA;:EL\:)S BLUE+MATTE SEFEAIPIR 1 FOR BLUE BIKE
12 6NT1-041601-0VJ00 N L A EBRUELY’; SEE PR 1 FOR WHITE BIKE
13 8080-000001 CLASP el 6
14 9010-120008 FUEL TANK SPONGE SHFESSR 2
15 6NT1-041510 BUCKLE ASSY EidiHEHs 2
16 6NT1-041501-0ER00 LH PANEL, FUETLlTT AA,\'\I'IEIEAA(T;:EE':'()S BLUE+MATTE AR 1 FOR BLUE BIKE
16 6NT1-041501-0VJ00 vaHTTAEﬁALA'TF?EE#rTr/AANTU(l\I} EBRUELYA) =Yt iating 1 FOR WHITE BIKE
17 6NT1-042001-0BMOO LH PANEL, SEAT ARERIEIARR 1 NEBULA BLACK
18 30110-421130010 SCREW BEIBUEET 3 ST4.2x13
19 6KJ0-041801-00001 GUARD, SEAT LOCK FERVEHRIN S 1
20 30105-050012410 SCREW M5x12 $25T 2 M5x12
21 6KM#-040082-8000 SCREW KIT M5 M5HEEMMRET 2
22 6NTV-041502-4000 FUEL TANK PANEL BRACKET SIS IR RE 2




F04-7-vi ¥B¥lM4 7 PLASTICS 7

FO4-73BRMEVIPLASTICS VI |




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NTV-042601-B200 FRAME BASE PLATE EZREIR 1
02 8080-041130 PLASTIC SCREW BRI IKIRE TR S 2
03 8080-041131 PLASTIC STUD B BRORETHE 2
04 8030-040020-1000 SCREW M6x17.5 SEEIREIM6x17.5 1 M6x17.5 ARMY GREEN
05 A000-030005 TIE BAND BRACKET, TOOLS KIT BEZE T Bhimsc3e 2
06 30110-421130010 SCREW BRURET 6 ST4.2x13
07 9060-040312 SEAT, PLASTIC CLIP BRI 2
08 9060-040311 PLASTIC CLIP B 2
09 6NT1-042501-0BA00 RH PANEL, TAIL LIGHT EITERR 1 TITANIUM GREY MATTE
10 8080-000002 CLIP NUT ST4.8 FHRST4.8 6 ST4.8
11 A000-060002 SCREW, CHAIN GUARD HESRIP R RARET 5
12 6NT1-043001 REAR FENDER ERHR 1
13 6KJ0-042701 HOLDER, REAR LICENCE LIGHT [EREERNT EENR 1
14 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 BRRET 4 ST4.2x9.5
15 6NT1-043301 INNER BUSHING, REAR FENDER BRIt 1
16 6NT1-042401-0BA00 LH PANEL, TAIL LIGHT BITEFR 1 TITANIUM GREY MATTE




BUS28  FRONT SUSPENSION

FO5

FO5-A HiB4/FRONT SUSPENSION




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 A000-050018 INNER HEX SCREW M8x35 A7 AE#ESLIZEETMBX35 10 M8x35
02 6NTV-050002-2401-0B200 PRESS COVER, HANDLEBAR FAiBES 1 MATTE BLACK
03 6NTV-100040-2400-0B200 HANDLEBAR LH SUPPORT ASSY FPBA ST RERE S 1 MATTE BLACK
04 6NTV-100050-2400-0B200 HANDLEBAR RH SUPPORT ASSY BB ESREES 1 MATTE BLACK
05 6NT1-050005 LINER, UPPER TRIPLE CLAMP LiEREE 2
06 6KJ0-050005 WASHER $HiE 4
07 6KJ0-050004 DAMPER RUBBER, UPPER TRIPLE CLAMP EIEREIRER 4
08 6NTA-050003 LOCK SCREW, UPPER TRIPLE CLAMP EiEREERET 1
09 A000-050004 WASHER HE 1 5
10 A000-040202 INNER HEX SCREW M5x14 M7 ARIEETM5% 14 2 M5x14
11 6NTA-100118-0B200 CLIP LS 1 MATTE BLACK
12 6NTV-050001-B100 UPPER TRIPLE CLAMP iR 1
13 30204-102810 NUT M10x1.25 oS 2 M10x1.25
14 A000-050006 LOCK NUT 1 IS 1
15 A000-050008 WASHER $HE 1 5
16 A000-050007 LOCK NUT 2 SN 1
17 A000-050009 DUST CAP, UPPER RETAINER B AE 1
18 A000-050100-10000 STEERING BEARING ASSY HiHEAS 2
19 A000-050400 ANTI-DUST CAP, LOWER RETAINING RING THEERh =AM 1
20 6NTG-050300-0B200 LOWER TRIPLE CLAMP, FRONT FORK TERAS 1 MATTE BLACK
21 A000-050011 RUBBER PLUG 2 BERED 1
23 6NTC-050600 FRONT RH SHOCK ABSORBER BIARERE 1 GOLDEN
24 6NTC-050500 FRONT LH SHOCK ABSORBER Bl REss 1 GOLDEN
25 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE BUEIEmE S 3
26 9060-040310 PLASTIC CLIPS BRRAS 2
27 6NT1-050004-0B800 REAR PART, FRONT FENDER BRI 1 MATTE PEARL BLACK
28 6NTG-050002 NYLON GASKET Dia 8 [BIEE P8 2
29 A000-060002 SCREW, CHAIN GUARD HESIPRRIRET 6
30 6NT1-050003-0BM0OO FRONT PART, FRONT FENDER BIBARATA 1 NEBULA BLACK
31 6NT1-050510 DUST BOOTS, FRONT SHOCK ABSORBER BUR=esh A E 2
32 6NT1-050520 OIL SEAL, FRONT SHOCK ABSORBER B = e e 2




FO6 JS252% REAR SUSPENSION

F06-A J584YREAR SUSPENSION




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 A000-060005 SLEEVE, REAR SWING ARM [EEERTE 1
02 A000-060006 ANTI-DUST RING YN 1
03 30403-02800 NEEDLE BEARING RETHR 3 HK28x35x16
04 A000-060002 SCREW, CHAIN GUARD PRI RRARET 2
05 6NT1-060005 CHAIN GUARD PSP 1
06 30400-02004 BEARING YL VS 1 6004-2RZ
07 30800-04205 CIRCLIP FOR HOLE 42 FLEE MR 42 1 42 A-TYPE
08 30500-030800N OIL SEAL JHEY 1 FB30x42x 7
09 A000-060007 RH BUSHING, REAR SWING ARM BRI E 1
10 6NT1-060100-0B200 REAR SHOCK ABSORBER EREsE 1 MATTE BLACK
11 6NT1-060002 DUST CAP, BIG PN 7
12 6NT1-060006 SEAT, OIL PIPELINE e RE 1
13 30006-060010810 BOLT M6x10 124e 1 GBS??H'\Q%&?UTJQ{QLENT
14 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE BUSIETHES 2
15 6NT1-060001 REAR SHOCK ABSORBER BOLT [ERESS L RZ e 1
16 30204-122810 NUT M12x1.25 1253 1 M12x1.25
17 6NT1-060302 FENDER, REAR SWING ARM [EIELAES AR 1
18 A000-040702 INNER HEX SCREW M6x12 A7 AIRETM6x12 3 M6x12
19 6NT1-060004 CHAIN ADJUSTOR PERETES 2
20 30004-080050810 BOLT M8x50 1248 2 M8x50
21 30200-080810 NUT M8 1255 2 M8
22 6NT1-060003 DUST CAP, SMALL N 2
23 6NT1-060301-10000 REAR FORK E¥EX 1
24 A000-060003 SHAFT, REAR FORK EX i 1
25 A000-060004 NUT M20x1.5 126 1 M20x1.5
26 A000-060011 HEX FLANGE BOLT INEEA=EIEE 1




FO7 HU% FRONT WHEEL

FO7-A Hi¥/FRONT WHEEL

Vi

tem Nc Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NTV-070100-6002-0B200 FRONT RIM ASSY BUECHAS 1 MATTE BLACK
02 30501-030800N OIL SEAL S 2 FB30x42x7
05 A000-070002 BUSHING, FRONT AXLE BUECHIRTE 2
06 30705-1751 TIRE ha 1
07 A000-070001 AXLE, FRONT WHEEL BiECH 1 WITH KYB SHOCK ABSORBER
08 A000-050016 RUBBER PLUG, FRONT WHEEL AXLE FIEAR I EAES 1
09 5190-070030-1000 VALVE, INFLATION S 1




FO8-1 HiElIsIEE FRONT BRAKE

A1/ FRONT BRAKE




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-081010 FLUID OUTLET PIPE, FRONT BRAKE BUHIEh S 1
02 A000-080102-2000 WASHER HE 5
03 A000-080101-2000 BANJO BOLT 1 g I 1
04 A000-0801J0 FRONT BRAKE LEVER RIS FIRES 1
05 A000-0801NO FLUID RESERVOIR, FRONT BRAKE BIRIEERHNES 1
06 A000-0801W0 BOLT PLUG, OIL DRAIN HUHRIREEAS 3
07 A000-0801MO HALF-COVER, FRONT BRAKE PUMP BIBIEhERY=ES 1
08 A000-080110-2000 MASTER CYLINDER, FRONT BRAKE BIGIENERAES 1
09 6NT1-081020 FLUID INLET PIPE, FRONT BRAKE BUBIEhEHE 1
10 A000-080103-2000 BANJO BOLT 2 g IT 1
11 A000-0801K0 PISTON, FRONT BRAKE PUMP BIBIEhERERES 1
12 A000-0801L0 SWITCH, FRONT BRAKE BISIEAXES 1
13 A000-0801HO GUIDE ROD, FRONT BRAKE CALIPER BIFIZIHSATAS 2
14 A000-0801CO PAD, FRONT BRAKE BRI A AS 2
15 A000-0801F0 PISTON, FRONT BRAKE CALIPER BIRIshtiEERAS 2
16 A000-0801E0 BRACKET, FRONT LH BRAKE CALIPER IS RRE RAS 1
17 A000-080150-2000 FRONT BRAKE CALIPER, LH BIEHIZNEHAS 1
18 A000-0801G0 BRACKET, FRONT BRAKE CALIPER(RH) BIaBIt A S 1
19 A000-080170-2000 FRONT BRAKE CALIPER, RH RIaBIEntHES 1
20 A000-0801Q0 LOWER BRAKE HOSE T HERS 1
21 6NQV-150400-2802 SPEED SENSOR EIRIERES 1
22 6NTG-080008-10000 FRONT GEAR RING EIESE 2
23 A000-080010 FRONT BRAKE DISC BIFIZIERAES 2
24 30006-102045810 BOLT M10x1.25x45 12te 2 M10x1.25x45
25 6KMV-080004-8500-M1 SPEED SENSOR IOIRIE RS 1
26 30006-060016810 BOLT M6x16 12t 2 M6x16
27 A000-080003-10000 BRAKE DISC BOLT HEnAiEse 10
28 A000-080008-10000 WASHER, FRONT GEAR RING BIGER A 10
29 6KJ0-080003-00001 CLIP, BRAKE HOSE HlznHE R 2
30 30006-102055810 BOLT M10x1.25x55 12t 2 M10x1.25x55
31 6NQ0-050017-10000 LH BRACKET, SENSOR (ERES I RAE




[5#I5EIE8 REAR BRAKE

FO8-2

F08-2 i)/ REAR BRAKE




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

02 A000-0802C0 FLUID RESERVOIR, REAR BRAKE PUMP EHEERENEAS 1

03 A000-0801W0 BOLT PLUG, OIL DRAIN HURIZEEAES 1

04 6NT1-081030 FLUID OUTLET PIPE, REAR BRAKE 5z 1

05 A000-080101-2000 BANJO BOLT 1 OB LE I 1

06 A000-080102-2000 WASHER HE 4

07 6NT1-081040-10000 OIL INLET PIPE, REAR BRAKE [EHIEh e 1

08 A000-081400 MAB MAB 1

09 6NTJ-091200 MASTER CYLINDER ASSY, REAR BRAKE fEHshEREAS 1

10 30102-080025810 SCREW M8x25 1257 2 M8x25
11 A000-0802G0 PISTON, REAR BRAKE PUMP EHEREEAS 1

12 A000-0802E0 PISTON, REAR BRAKE CALIPER [EHIshtiERAS 1

13 A000-0802HO GUIDE ROD, REAR BRAKE CALIPER EHEHSTAS 1

14 30006-060016810 BOLT M6x16 124e 2 M6x16
15 6NTG-081060 REAR BRAKE CALIPER fEHlsntHAS 1

16 A000-0801D0 REAR BRAKE PAD EHlzhEs R eSS 1

17 A000-0802F0 PUSH BRACKET, REAR BRAKE PUMP EHREhERET X RES 1

18 6NTJ-0802D0 BRACKET, REAR BRAKE CALIPER [EHnhiH et RS 1

19 A000-080003-10000 BRAKE DISC BOLT Gl 4

20 6GU#-090002-6001 REAR GEAR RING BB 1

21 6NQV-080006-2600 REAR BRAKE DISC fa®lanE 1

22 6KMV-080004-8500-M1 SPEED SENSOR IOIRIE RS 1

23 30006-060012810 BOLT M6x12 BZFEMBEX12 1 M6x12
24 30303-060112 WASHER $HE 1 6
25 A000-080006-10000 WASHER 1 BEI 1

26 6NT1-080500 REAR BRAKE PEDAL ASSY ISy e esris 1

27 A000-080007-10000 WASHER 2 BET 1

28 6NTG-080005 RETURN SPRING B3R 1

29 6NTV-081070-9300-M1 REAR BRAKE LIGHT SWITCH [EHIEIKTFFR 1

30 6KJ0-080003-00001 CLIP, BRAKE HOSE HlznHE R 3




F10-A HEEZESR (FTFIFE)  STEERING SYSTEM(NON HAND GUARD)

F10 %4, %rHL#/STEERING SYSTEM




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

01 30102-080030810 SCREW 95T 2 M8x30
02 6NT1-100301 BALANCER Ffth 2

03 6NT1-100310 BUSHING, BALANCER FEREER M 2

04 30805-02005 CIRCLIP 20 FLESNZ215RE20 2 20
05 A000-100001-10000 LH HAND GRIP iEE 1

06 6NQV-166000-6200 HANDLEBAR SWITCH ASSY, LH EFBFRAMN 1

07 6NQO0-166100 HAZARD SWITCH ZIRFER 1

08 6NQV-100200-6006 LEVER, CLUTCH BEEeFWwAS 1

09 6NTV-100102-2700 THREADED SLEEVE, HANDLEBAR PIPE HEiRgEE 1

10 6NTV-200300-4000 LH REAR VIEW MIRROR ASSY EEREEK 1

11 6NTV-100100-2701 LH HANDLEBAR ASSY FRBEE 1

12 6NT1-100600 CLUTCH CABLE BHasshR 1

14 6NTV-100500-2700 THROTTLE CABLE 2 TR R2 1

15 6NTV-100400-2700 THROTTLE CABLE 1 JHIJRIRL 1

16 6KJ0-100002 CLUTCH PULL BINDING Bassh R 2

17 6NTV-167000-B201 HANDLEBAR SWITCH ASSY, RH AFEFXEMN 1

18 A000-100010-20000 RH HAND GRIP ASSY GIETAY 1

19 6NTV-200400-4000 RH REAR VIEW MIRROR ASSY LRMRRE 1

20 6NTV-100008-9301 BRACKET, DASHBOARD SWITCH (RTS8 1




F11 [J55% REAR WHEEL

F11-A JE4/REAR WHEEL




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-110001 REAR WHEEL AXLE [eCHH 1
02 A000-110002 LH SHAFT SLEEVE, REAR WHEEL EREHE 1
03 30204-102810 NUT M10x1.25 125 6 M10x1.25
04 30020-102025410 STUD 92 6 AM10x1.25x25
05 6GUV-110004-6000 REAR SPROCKET e 1
06 30501-035800N OIL SEAL JHE 1 FB35x52x8
07 30800-05205 CIRCLIP FOR HOLE FLEE 1 1 52
08 30400-02503 BEARING YL VS 1 6205-2RS
09 6NQV-110006-6000-0B200 SPROCKET SEAT EEORE 1 MATTE BLACK
10 A000-110005-10000 SLEEVE, SPROCKET SEAT FERREHHE 1
11 30400-02001 BEARING L TS 2 6204-RS
12 A000-110007 DAMPER, SPROCKET SEAT HERORELR RAIR 4
13 6NTV-110100-2000-0B200 REAR RIM ASSY BRRES 1 MATTE BLACK
15 30501-028800N OIL SEAL S 1 FB28x47X7
16 6NT1-110003 WASHER, REAR WHEEL AXLE EREHE 1
17 6NT1-110002 WASHER, REAR WHEEL AXLE [RiCHhE R 1
18 A000-110011 NUT, REAR WHEEL [EECHIRET 1
19 30903-0403510 COTTER PIN FOHE 1 4.0x35
20 30705-1752 TIRE eha 1
21 5190-070030-1000 VALVE, INFLATION S 1
22 3120908 CHAIN 520-116 phs 1 520-116




F12 iM% FUELTANK

F12 Ji#FUEL TANK




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-120100-1VEO1 FUEL TANK (NEBULA WHITE) SHEREa 1 NEBULA WHITE
01 6NT1-120100-1EKO01 FUEL TANK (ATHENS BLUE) HFEIE AN 1 ATHENS BLUE
02 30006-060025810 BOLT 12t 2 M6x25
03 A000-120005 HOOK EESA 1
04 5020-031002 RUBBER SLEEVE LINER, FRONT LICENSE e . )
BRACKET
05 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET BN EGERRE 2
06 A000-040302 RUBBER DAMPER HBEIMPEE IR 2
08 6KJ0-150902 SEAL WASHER, TOP COVER TNEZHE 1
09 6KJV-150900-8001 FUEL PUMP ASSY HEREK 1
11 30006-050020810 BOLT 1218 5 M5x20
12 6090-120210 QUICK JOINT szl 2
13 6070-120400 CLAMP ToRIRGE (D14.5) 4 Dial4.5
14 A010-120210-10000 HIGH-PRESSURE FUEL HOSE ASSY 1 BEREHEHS I 1
15 6090-120220 FUEL FILTER ASSY, EFI IR SesES 1
16 A000-120220-10000 HIGH-PRESSURE FUEL HOSE ASSY 2 EEHEHESI 1
17 30601-111010 CLAMP A11 IRGEALL 1 All
18 9CR6-120001 BREATHER HOSE, FUEL TANK HEESE 1
19 6NQV-170200-2801 OIL LEVEL SENSOR HRERRES 1
20 A000-170201 SEAL RING ZHE 1
21 30202-060110 NUT M6 2 4 M6
22 A000-120001 RUBBER SUPPORT BIIERRE 2
23 A000-120006 CUSHION MAT, FRONT FUEL TANK AR D 2
24 6NT1-041510 BUCKLE ASSY EEBieEs 2




F13-C [EEI(;EFKE) SEAT (GREY)

F13-B BiyiE)/SEAT(ORDINARY)

tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NTC-130100 SEAT ASSY FERAE 1
02 6NT1-130104 RUBBER K &G 2
03 A000-130103 FOAM DAMPER EIREIFIR 1
04 6NT1-130105 RUBBER BB 5
05 A000-130101 HOOK, SEAT LOCK FEEREEA 1
06 30204-060810 NUT M6 1R 1




FOOTREST & REAR HANDRAIL

F14 HESEKXF

F14-V3 KB 5 #F/FOOTREST & REAR HANDRAIL

21
20
19

\\J_ ;i 16
\

10

11110 p

)
_
|
.
|
|
I
|
I
I




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6100-140103 BOLT M8x25 MEIREMEX25 6 M8X25
02 8080-040064 FRONT FENDER DAMPER BIEEMGRIRE 2
03 30006-060020810 BOLT M6x20 $ZHEM6%20 1 M6x20
04 6NT1-140130-2V100 FRONT FOOTREST, RH GRIEEEM 1 SILVER WHITE
05 6NT1-140103 TORSIONAL SPRING HE 2
06 6NT1-140140-2V100 BRACKET ASSY, RH FOOT PEDAL GRS ZRA M 1 SILVER WHITE
07 6NT1-140132-00001 FOOT PEDAL RUBBER LRI GEE 1
08 6NT1-140150 CONNECTING PLATE, FOOTREST B R A 2
10 30105-050016410 SCREW M5x16 1257 4 M5x16
11 A010-140123 LIMIT BOLT PRAIZE 2
12 6NT1-140120-2V100 FRONT FOOTREST, LH ERIREERE 1 SILVER WHITE
13 6NT1-140122-00001 FOOT PEDAL RUBBER FRIBFBER R 1
14 6NT1-140110-2V100 BRACKET ASSY, LH FOOTREST Pastiilliz- R Azl b 1 SILVER WHITE
16 30105-050012410 SCREW M5x12 25T 4 M5x12
17 6KJ0-140132 RUBBER, LH FOOT PEDAL Pastiillizz g gzt ed 1
18 30802-00603 CIRCLIP 6 FFO=E6 4 6
19 A000-140104 LOCATING GASKET 1 EER I 2
20 5190-037814 STEEL BALL ME% 2
21 5190-037813 SPRING B 2
23 6KJ0-140150-1V100 REAR FOOTREST, LH Vasd =) Al ic=EA=yas 1 SILVER WHITE
24 A000-140106 LOCATING GASKET 2 BRI 2
25 A000-140142 PIN SHAFT Dia 8 D8 4 Dia 8
26 6KJ0-140142 RUBBER ASSY, RH FOOTREST AR A 1
28 6KJ0-140160-1V100 REAR FOOTREST,RH GEHEAN 1 SILVER WHITE
29 30006-080020810 BOLT M8x20 2% 2 M8x20
30 30102-080030810 SCREW 95T 2 M8x30
31 6NT1-140202 COVER, REAR ARMREST EHESR 1
32 30305-050112 WASHER HE 1 5
33 30110-421130010 SCREW BEBURET 1 ST4.2x13
34 6NT1-140201-0B200 REAR ARMREST EHE 1 MATTE BLACK
35 A000-040702 INNER HEX SCREW M6x12 7S EIEETMEx12 1 M6x12
36 30303-060112 WASHER HE 1 6
37 30305-060112 WASHER BE 1 6
38 6090-033601 SLEEVE, FOOT PEDAL BHE 1
40 6NT1-141100-20000 GEARSHIFT ROD ASSY THETAES 1




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
41 30200-060810 NUT [ 1 M6
42 6NT1-141102-20000 CONNECTING ROD B 1




F15 HEBE8Z4E ELECTRIC SYSTEM

F15 B4 R4/ELECTRIC SYSTEM




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NTV-150100-4000 MAIN CABLE FLR 1
02 30006-060012870 BOLT M6x12 1242 2 M6x12
03 A000-150800 AUXILIARY RELAY IHBNYRERES 6
04 8010-150003 TIE HE 15 5x250
05 30006-080014810 BOLT M8x14 2% 1 M8x14
06 6NT1-150600 HORN B\ 1
07 8010-150002 CUSHION WASHER, FLASHER IANRESE Y 1
08 6NTV-161000-2701 FLASHER NG 1
09 6KMV-151200-8500 SIDE STAND SWITCH ALESESS 1
10 8010-090005 BOLT M6x16 1ZFEM6%16 1 M6x16
11 6NQV-177000-2800 REGULATOR EmAESS 1
12 30006-060030810 BOLT M6x30 12te 2 M6x30
13 0180-014010 WIRE CLIP GRS 2
14 6NTV-150310-2700 POSITIVE CABLE, STARTER MOTOR B EIRIERE 1
15 6NTV-150420-2700 NEGATIVE CABLE, BATTERY iRk 1
16 9CR6-150310 STARTER RELAY RCHYAEE RS 1
17 AC-TTZ14S (HW) BATTERY =it 1 12V11.2AH
19 A000-150801 RUBBER RING, AUXILIARY RELAY IHED4EE RIS IR E 3
20 6KJ0-150600 SENSOR, ROLL-OVER MiffE=as 1
21 30006-050020810 BOLT 12te 2 M5x20
22 0HU0-176000 OXYGEN SENSOR aIERkes 2
23 30118-420130010 SELF-TAPPING SCREW ST4.2x13 BRRET 2 ST4.2x13
24 8080-000002 CLIP NUT ST4.8 FiRST4.8 2 ST4.8
25 6NTV-151200-2700 USB OUTLET SOCKET USB#giH EELR A 1
28 801F-100101 TIE BAND L 4
29 6NTV-041601-2700 BATTERY BOX HithE 1
30 8030-040800-00001 NUT CLIP MEIRFFSZ 1 M6
31 6NTV-001000-2700 ECU ASSY ECUERK 1
32 6GUV-151800-7501-M1 T-BOX Heepiz 1 [@Eurasia and Africa and Australia exce
33 6KMV-150901-B001 RUBBER RING, T-BOX T-BOX#ZERE 2
34 6NTV-150430-2700 ) ERIBERY, 1
35 30006-060012810 BOLT M6x12 BEFEME%12 1 M6x12
36 6NTV-041106-2700 WATER-PROOF GUARD, RELAY FrarrEESbKE 1
37 6NQV-152700-B100 GEAR CONTROL UNIT EAAEHIR 1




Fi6 %JTHE LIGHT

F16 ST RILIGHT




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6KMO0-160400-00004 FRONT TURN LIGHT, LH B EEAIKT 1
02 30305-050112 WASHER e 1
03 6NQV-169140-6200 DASHBOARD SWITCH NEEBEFFX 1
04 £020.031002 RUBBER SLEEVE LINER, FRONT LICENSE e . 4
BRACKET
05 6KM0-160500-00004 FRONT TURN LIGHT, RH BIaEEALT 1
06 30202-060110 NUT M6 1253 2
07 6KJV-160920-8001-M1 FRONT SIDE REFLECTOR ISR 2
08 5190-160230-00002 REAR REFLECTOR IEENE 1
09 30202-050110 NUT M5 1253 1
10 6FIV-160600-6601 LICENSE LIGHT RRRRNT 1
11 6NTV-162100-2700 TAIL LIGHT I===4) 1
12 6NTV-163100-2700 FRONT LH TURN LIGHT IR MK 1
13 6NTV-163200-2700 FRONT RH TURN LIGHT BIGE T 1
14 30110-481130010 SCREW BIURET 4
15 8080-000002 CLIP NUT ST4.8 FHRST4.8 1
16 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET BIRRR EBRRIRE 1
17 30006-060025810 BOLT 124e 1
18 6NTV-161100-2704 HEADLIGHT BURRKT 1




F17 {¥F DASHBOARD
{X 3% /DASHBOARD
AP
tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NTV-171000-B201 LCD DASHBOARD RERNGE 1
02 30305-060112 WASHER BE 2
03 30202-060110 NUT M6 [ 1
04 6NQV-169140-6200 DASHBOARD SWITCH SERERFAX 1




F18 SHZEH COOLING SYSTEM

F18 ¥4Z4/COOLING SYSTEM




tem N@ Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-180001 WATER OUTLET HOSE, RESERVOIR TANK Bl7KFEHKE 1
02 30601-212530 CLAMP B12.5 IR§EB12.5 2
03 30601-207050 CLAMP B7 INfEB7 1
04 6090-360003 VACUUM PIPE, CANISTER g EE 1
05 6NT1-180312 RESERVOIR TANK DUCT BkESE 1
06 6NT1-180310 RESERVOIR WATER TANK [yl Le 1
07 6KJ0-180302 CAP, RESERVOIR TANK VSRS 1
08 8010-000004 BOLT M6x14 MBZIZFEMEx 14 2
09 A000-180005 DAMPER2, RADIATOR BRI 2
10 A000-180400 CAP, WATER FILLER kO=A M 1
11 30006-060012810 BOLT M6x12 BEFEME%12 4
12 30303-060112 WASHER el 4
13 30305-060112 WASHER $HE 4
14 6NT1-181001 NUT M6 FARIEET 4
15 6NTV-181200-2700 FAN MOTOR ASSY XEEEBNAS 1
16 6NTV-181100-2000 RADIATOR ASSY BERESIRIRA M 1
17 6NT1-180002 WATER INLET HOSE,RADIATOR HOREsIHKE 1
18 A000-180006 CLAMP B30 IR$EB30 4
19 A000-180010-20000 BUSHING, RADIATOR DAMPER BASRAERAINE 1
20 30006-080030810 BOLT M8x30 12t 1
22 6NT1-180003 WATER OUTLET HOSE,RADIATOR HOAESHKE 1




F19-2-A N§fE (FHBEEE) DECAL(ATHENS BLUE)

6NT#-190100-2302— 107~ M 4E = Bl

BT AR ez

= o

B PAMNTONE 1 G WHITE PANTONE N S

- - PROCESS BLACK C Coal Gray 7C wiE BiaEReiE (REtes)
TEFeri RS R ({25 e2E )

B6NT#-190101-2301-10
AP ERAE 1
464%254

#4¥+3M 180mciFE R

6NTH#-190104-2300—-10
S NE1E=2

96%10

F4¥E3M 180mceiFE RH

6NTH#—-190102—-2300—-10
A5 i FH A B S AE 11
82%113

A 4¥E3M 180mciFE HH

[ =

y

ENTE—190103—2301—10 6NTH#-190105-2301—-10

7 i REP FRAE Tl
- #*
%gi:éﬁglsomcﬁﬁ%ﬂ 7 #}3M 180mcizE HH
ATS

6NT#-190106—2300—-10
ABSIETE+2

42#*11

F£43E3M  180mceiFE HH

IS

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
1 6NT#-190101-2301-10 RH DECAL 1, FUEL TANK GUARD GERERENLTE I 1
2 6NT#-190102-2300-10 DECAL 2, FUEL TANK RH GAURD AEERENE I 1
3 6NT#-190103-2301-10 LH DECAL, FUEL TANK GUARD HERENtTE 1
4 6NT#-190104-2300-10 MODEL DECAL BUENGTE 2
5 6NT#-190105-2301-10 CFMOTO DECAL CFMOTORTE 2
6 6NT#-190106-2300-10 ABS DECAL ABSIETE 2




F19-2-B M4dE (E5%8)

By - PANTONE

PROCESS BLACK C

DECAL(NEBULA WHITE)

ENTH#-190100—-2302—11 -~ M5 1E & 5

==t {F = [T =8
TSR - PANTOME PANTOME

Cool Gray 11C Cool Gray 7C

BNT#-190101-2301-11
Al FEIr ENEAE 1
464%254

F4EL3M 180mciE BH

BNT#-190102-2300-11
A THFE I FR RS AE 1T
82%113

#HEE3M 20083% 4

It 6NT#-190103-2301-11
N ZE AR BN
356%139
#¥E3M 180meiZ

TSk

D B (dEEmE)

IR SR SR ( MEIXEE )

=T — =

6NT#-190104-2300-10
RS MG FE*2

96410

FEE3M  180meiFE Y

- ~,

(f )

BNT#-190105-2301-10
CFMOTO G E+2

96%18

FA¥L3M 180meid HY

& o 3

6NT#-190106—-2300-10
ABSHETE*2

42%11

FH¥L3M  180meiFE HY

ITETT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
1 6NT#-190101-2301-11 RH DECAL 1, FUEL TANK GUARD AilErEE I 1
2 6NT#-190102-2300-11 DECAL 2, FUEL TANK RH GAURD G ENE O 1
3 6NT#-190103-2301-11 LH DECAL, FUEL TANK GUARD TR E NG 1
4 6NT#-190104-2300-10 MODEL DECAL BISNETE 2
5 6NT#-190105-2301-10 CFMOTO DECAL CFMOTORTE 2
6 6NT#-190106-2300-10 ABS DECAL ABSTETE 2




F22-A  iB$E(¥E¥]) SIDE BOXES (PLASTIC)
F22-A #1%/SIDE BOXES |
V-
',L\i'\” Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-220200-0BP00 BRACKET, RH SIDE BOX BOLESHERAS 1 MAUD SPIRIT BLACK
02 30006-080014810 BOLT M8x14 124e 2 M8x14
03 6NT1-220100-0BP00 BRACKET, LH SIDE BOX NS ERAS 1 MAUD SPIRIT BLACK
04 30102-080045810 INNER HEX SCREW M8x45 1RET 4 M8x45
05 30204-060810 NUT M6 125 2 M6
06 30102-060025810 SCREW M6x25 9257 2 M6x25
07 6NT1-222000 SIDE BOX, LH EiAfEHEE 1
08 6NT1-223000 SIDE BOX, RH "LfEES 1




F25-A-V2 BU{RIEFI(EEH) FRONT BUMPER(NORMAL)

F25-A-V2 HIRRAT/FRONT BUMPER




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

01 6NT1-251000-0BP00 FRONT LH BUMPER ASSY BIACRIGATAAS 1 MAUD SPIRIT BLACK
02 6NT1-252000-0BP00 FRONT RH BUMPER ASSY BIARGITAE 1 MAUD SPIRIT BLACK
03 6NT1-250001-0BP00 COVER, CLAMP BRACKET BT eE 2 MAUD SPIRIT BLACK
04 30102-080030810 SCREW 9257 2 M8x30

05 30102-060020870 INNER HEX SCREW M6x20 12£TM6%20 2 M6x20

06 30102-080020870 SCREW 125TM8x20 4

07 30204-060810 NUT M6 2R 2 M6

08 6NTG-251003 DECO COVER, BOLT AR e 2




F36 PRHZRARZZRST FUEL VAPORIZATION SYSTEM
F36 PRHERARZRSIFUEL VAPORIZATION SYSTEM
V-

',L\'f:” Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 6NT1-360200 CANISTER RE 1
02 30601-108010 CLAMP A8 INFEAS 7
03 6NT1-360002 FUEL VAPOR HOSE 2 BORERSE T 1
04 606B-360100 ANTI-ROLLOVER VALVE yaglneslfiEs) 1
05 6NT1-360003-10000 FUEL VAPOR HOSE 3 BREER S 1
06 30601-109010 CLAMP A9 773 3
07 30601-112010 CLAMP A12 NG 2
08 6NQO0-360005 FUEL VAPOR HOSE 5 BRSNS EV 1
09 8010-180018 JOINT, HEAT TRANSMIT PIPE ERukER:SL 1
10 6NT1-360001 FUEL VAPOR HOSE 1 BORERSE I 1
11 6NQO0-360002 FUEL VAPOR HOSE 2 BOBESED 2
12 8010-360001 VACUUM T-JOINT TRE=E@EL 1




Fa1 =SiE

S AIRFILTER

F41 ZZ3B3YAIR FILTER

',L\'f:” Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-111000 AIR FILTER TRIEEeS 1
03 30102-060012810 SCREW 7 AEI2ETMEX12 4
04 30110-420160010 SCREW =Wl 2 ST4.2x16
05 30110-480200040 SELF-TAPPING SCREW ST4.8x20-F-H BXR5]ST4.8x20-F-H 10 ST4.8x20-F-H
06 0700-111004 DAMPER FOAM ISR 3
07 0700-110001 PLUG,UPPER HOUSING kRS 1
08 0700-111006 OIL STORAGE HOSE fEHE 1
09 30601-110010 CLAMP A10 b7 1 A10
10 0700-111011 CLAMP 56, AIR INLET PIPE HSE-RHEHMS6 2
11 0700-111100 FILTER ELEMENT prqiasiis 1
12 30601-124020 CLAMP A24 IREA24 1 A24
13 0060-111015 O-SEAL RING 17x2 OBIZ I 17x2 1 17x2




EO1-1

T Hthfa SR UPPER & LOWER CRANKCASE

E01-1 RIT iS5 B/UPPER & LOWER CRANKCASE




TTETTT
[\ =Y

Parts Number

Parts Name(EN)

Parts Name(CN)

Qty

Remark(s)

01 0700-012300 PLATE, OIL SHIELDING HZED PRiRESF 1

02 0700-011104 GUARD, BREATHER IR B 1

03 0700-012006 PLATE, LOWER CRANKCASE THEARSR 1

04 0700-070001 PLATE, OIL PIPE1 THE I ER 1

05 0700-010002 BRACKET, CLUTCH CABLE B 1

06 0700-0100A0-1B20 CRANKCASE ASSY mhihfE St 1 MATTE BLACK
07 0700-010001 RING 62, BEARING s ERERG2 1

08 0700-0660A0 GEAR CASE THEEESH 1

09 0700-011410 BREATHER ASSY (N e s 1

10 0700-012500 SWITCH, OIL PRESSURE HUREEREF X 1

11 0700-011402-1000 OIL RETURN HOSE G 1

12 0700-011310 OIL PIPE 5 THEV & 1

13 0700-0112A0-0B20 OIL PIPE 4 SHEIVEH 1 MATTE BLACK
14 0700-070300 OIL PIPE 1 THE I &4 1

15 0700-012210 OIL PIPE 3 HEIEH 1

16 0700-012710 OIL PIPE 2 THENSHE 1

17 0700-011102-00001 STUD M10x57 LSLAZHE 1

18 0700-011103 PIPE BREATHER IFIRESES 1

19 30410-01000 ROLLER 10x14 EtFRF10X14 3 10X14
20 30403-02200 NEEDLE BEARING HK2212 REHHEHK 2212 1 HK2212
21 30403-01300 NEEDLE BEARING HK1312 REHHARHK 1312 1 HK1312
22 0700-010200 OIL SEAL 40x62x8, COUNTERSHAFT ) 1 40x62x8
23 0700-011112 O-SEAL RING 29x2.5 OB 1 29x2.5
24 0700-066006-00002 OIL LIMIT PLUG (ENELEE] 1

25 0700-012105-00001 PLUG, MAIN OIL RAIL FHEHEE 1

26 0700-011106 PLUG, UPPER CRANKCASE LFEmE 1

27 0180-014010 WIRE CLIP kB E 1

28 0010-080013-0010 BOLT M6x22 12t 2 M6x22
29 0010-080010-00001 BOLT $ZHEM6x10 7

30 0700-012107-00001 DOWEL PIN, TRANSMISSION SPRING R E R 1

31 0010-021019-0010 BOLT M6x12 121e 2 M6x12
32 0700-066004-00001 BOLT M7x30 12te 6 M7x30
33 0700-066007-00001 BOLT M7x26 HEFEMT7%26 3

34 0700-011105-00002 BOLT 12t 6

35 0700-012012-00001 SCREW M6x8 9257 2 M6x8




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
36 0700-011403 DAMPER, OIL RETURN HOSE EIRERESRRE 1

37 30601-211550 STEEL BAND CLAMP B11.5 N EfEB11.5 2 B11.5
38 0700-011401 CONNECTING PIPE BREATHER indiVE Sy 1

39 0700-012104-00002 SCREW PLUG M6, OIL PASSAGE THIEIREMG 1 M6
40 0700-022018 SOLID PIN 8x14 SWIpt:| 3 8x14
41 0700-012201 O-SEAL RING 5x2 Of/ZIE 3 5x2
42 0700-066005 PLUG 6 k6 2 6

43 0700-011202 O-SEAL RING OBVZEIE 3 8.2x1.90
44 0700-012701 O-SEAL RING OBYZREIEE 10%x2 2 10x2
45 0700-070003 O-SEAL RING 14x2.5 Of/Z+IE 2 14x2.5
46 0700-011107 SHAFT SLEEVE HE 2

47 0700-012007-00001 BOLT M7x40 125 6 M7x40
48 0700-012004-00001 BOLT M8x60 125e 3 M8x60
49 0700-012003-00001 BOLT M8x73 125 2 M8x73
50 0700-012011-00001 BOLT M8x50 124e 1 M8x50
51 0700-012009-00001 BOLT M7x34 1252 1 M7x34
52 0700-012005-00001 BOLT M7x47 121% 1 M7x47
53 0700-011001-00001 BOLT M8x110 1252 3 M8x110
54 0700-011002-00001 BOLT M8x120 2% 1 M8x120
55 0700-012001 BOLT M9x113 12te 4 M9x113
56 0700-012008-00001 BOLT M9x83 125e 2 M9x83
57 0700-012002 WASHER B 6 9.2x19x2.3
58 0010-022012 WASHER 8 $HEEs 3 8

59 0800-011400 NOZZLE VALVE ASSY MR 2R 4 2

60 01A0-056004 DOWEL PIN ENEEP6x12 1 6x12




E01-2-V3 HAMESSH RIGHT&LEFT SIDE COVER

AH&EME 2 5 R RIGHT&LEFT SIDE COVER




TTETTI

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
02 30406-00401 ROLLER NEEDLE P4x7.8 55HP4x7.8 4 P4x7.8

03 0110-013030 O-SEAL RING 18x3.55 O/ & 1 18x3.55

04 01A0-012003 O-SEAL RING 35x3.5 O/ Z:TE 1 35x3.5

05 0700-065301 HOLDER B 1

06 0700-013002-10000 GASKET, RH SIDE COVER aME=E=ETTH 1

07 0700-014002-10000 GASKET, LH SIDE COVER EMEEER 1

08 0700-065202-10000 GASKET, TRANSMISSION COVER R hEE R A 1

09 01A0-012002-0H700 COVER, OIL STRAINER EREE 1 SILVER GREY
10 0700-014001-CH700 LH SIDE COVER a5 1 SILVER GREY
11 0700-013001-9H700 RH SIDE COVER allz= 1 SILVER GREY
12 0700-065201-3B200 COVER, GEARSHIFT SHAFT YRS RS 1 MATTE BLACK
13 0700-013008 PLUG, OIL FILLING PIINEES 1

14 0700-063008 BALL CONTACTOR Bk Ak 1

15 0700-013100-00001 VIEWER, OIL LEVEL HEMREAS 1

17 30128-060016830 SCREW M6x16 125T 1 M6x16

18 0010-080008 DOWEL PIN TEAIHO8X14 4 8X14

19 30403-01200 NEEDLE BEARING HK1210 RETHHAHK 1210 2 HK1210

20 30403-01300 NEEDLE BEARING HK1312 REHMAHK1312 1 HK1312

21 0010-080009 OIL SEAL SHES 1 12x20x5

22 0700-065220 OIL SEAL 13x22x5.5 JHEY 1 13x22x5.5
23 01A0-013005 O-SEAL RING O+ 1 13x2

24 0010-060010 WASHER 10 $HE10 1 10

25 0700-013003-10000 HOLE CAP, TIMING INSPECTION IERYMERFLES 1

26 0180-013208-0010 BOLT M6x45 1248 2 M6x45

27 0010-013009-0010 BOLT M6x40 1244 1 M6x40

28 0010-060012-0010 BOLT M6x30 1248 3 M6x30

29 0010-013008-0010 BOLT M6x35 124e 2 M6x35

30 0700-065230-10001 GEAR POSITION SENSOR = (VRS 1

31 0010-023010-0010 BOLT M6x20 124e 2 M6x20

32 0010-021017-0010 BOLT M6x25 1248 23 M6x25

33 0020-011018-00001 BOLT 125e 1

34 0700-014003 WIRE CLIP s 1

35 0700-066005 PLUG 6 L6 1 6

36 0700-065203 SPRING s 1

37 0HU0-013009 RETAINER PMLLy5FE] 1

38 0180-023002 O-SEAL RING 24x2.5 O Z%1B24%2.5 1 24x2.5




E01-3 HIE=SH SRt OIL PAN
E01-3 5 EU0IL PAN
Vi 2
',L\i'\” Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-015004-10000 GASKET, OIL PAN HEREA 1
02 0700-015003 HOLDER, OIL STRAINER HLHHEE R AR 1
03 0700-015002 OIL STRAINER HLiERE RS 1
04 0700-015001-00001 OIL PAN JHIERTT 1
05 0010-021014 WASHER 12 #HE12 1 12
06 0700-015006 DRAIN BOLT, M12x22 HUHEe 1 M12x22
07 0010-080010-0010 BOLT M6x10 124 2 M6x10
08 0010-021017-0010 BOLT M6x25 12te 10 M6x25




E02-1-V2 SHIIEZS%9S6; CYLINDER HEAD COVER

E04-A S &L &4 5 R/CYLINDER HEAD COVER

Vi

ITETT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

01 0700-021001-2H700 COVER, CYLINDER HEAD Si== 1 MATTE SILVER GREY

02 0700-021400-00010 SEAL RING, CYLINDER HEAD COVER SHEEFHE 1 SHU YAUN MACHINE

03 0700-021003-00001 CYLINDER HEAD COVER BOLT SIESE21e 4 GALVANIZED TRIVALENT CHRO
04 0010-021019-0010 BOLT M6x12 12te 1 M6x12

05 0700-021002 BRACKET, CLUTCH CABLE BasshiExEE 1

06 0700-021300 SEAL RING, SPARK PLUG HOLE KIEEF ZTIE 2

07 0700-021200 CYLINDER HEAD COVER BOLT SEAL RING SHESZeEE 4




CYLINDER HEAD (1)

SEES 2K (1)

E02-2

[~

E02-2 SfiT4E%(1)/CYLINDER HEAD(1)




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0HU0-022002 INNER HEX SCREW M6x30 7S A EESLIEETM6X30 2

02 0700-022100-0001 GASKET KIT, CYLINDER HEAD SHEBRHAN 1

03 0700-022320-1000 AIR INLET PIPE HREAN 2

04 0700-022200-1B201 CYLINDER HEAD ASSY SE MY 1

05 30102-060016810 SCREW 12ETM6EX16 4

06 0180-022003-00001 STUD WELZHE 6

07 0060-030004-0030 WASHER 6x10.4x1.6 $HiE 2 6x10.4x1.6
08 0010-080008 DOWEL PIN EffHP8X14 6 8X14

09 0700-022018 SOLID PIN 8x14 SWIRL| 2 8x14

10 0700-022019 WASHER $HiE 1 12.5x20x1
11 0700-022236 PLUG, PT1/2 EtE1/2 3

12 0700-022013-00001 CYLINDER HEAD BOLT SR 4 M10X158@GALV’C*:'|\'4'ZED TRIVALENT
13 0700-022204 HEX FLANGE BOLT M6x45 NERE=HIEE 12 M6X45
14 0700-022014-10001 CYLINDER HEAD BOLT SHEg g [
15 0700-022015-00002 CYLINDER HEAD BOLT SISEZe 1

16 0700-022330 CLAMP, AIR INLET PIPE HSEREAEMS 2

17 0700-022016 WASHER 10.5x19x2.3 $HiE 6 10.5x19x2.3
18 018B-022810 WATER TEMPERATURE SENSOR SR 1

19 0700-022500-0001 THERMOSTAT EiRey 1

20 0700-022011 O-SEAL RING 44.5x2.5 O Z+IE 1 44.5x2.5
21 0700-022009-1B200 THERMOSTAT CAP REptr 1

22 0010-023010-0010 BOLT M6x20 12te 3 M6x20
23 0700-022012 GASKET, EXHAUST PIPE HS S 2




E02-3

SEESERK (2)  CYLINDER HEAD (2)

E02-3 &4Ma(2)/CYLINDER HEAD(2)




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-022001-20000 INTAKE VALVE HSI] 4

02 0700-022002-20001 EXHAUST VALVE HESI 4

03 0700-022003 UPPER SEAT, VALVE SPRING S 58 FRE 8

04 0700-022004 LOCK CLIP, VALVE 5781k 16

05 0700-022005-15500 TAPPET 7EE 8 t=4.28
05 0700-022005-0530 TAPPET T 8 t=4.26
05 0700-022005-0520 TAPPET 7EE 8 t=4.24
05 0700-022005-15200 TAPPET T 8 t=4.22
05 0700-022005-15100 TAPPET 7EE 8 t=4.20
05 0700-022005-0490 TAPPET T 8 t=4.18
05 0700-022005-0480 TAPPET 7EE 8 t=4.16
05 0700-022005-0470 TAPPET 7T 8 t=4.14
05 0700-022005-0460 TAPPET EE 8 t=4.12
05 0700-022005-0450 TAPPET 7T 8 t=4.10
05 0700-022005-0440 TAPPET 7 8 t=4.08
05 0700-022005-0430 TAPPET 7T 8 t=4.06
05 0700-022005-0420 TAPPET EE 8 t=4.04
05 0700-022005-0410 TAPPET 7T 8 t=4.02
05 0700-022005-0400 TAPPET B 8 t=4.00
05 0700-022005-0390 TAPPET T 8 t=3.98
05 0700-022005-0380 TAPPET B 8 t=3.96
05 0700-022005-0370 TAPPET T 8 t=3.94
05 0700-022005-0360 TAPPET B 8 t=3.92
05 0700-022005-0350 TAPPET T 8 t=3.90
05 0700-022005-0340 TAPPET B 8 t=3.88
05 0700-022005-0330 TAPPET 7T 8 t=3.86
05 0700-022005-0320 TAPPET B 8 t=3.84
05 0700-022005-0310 TAPPET 7T 8 t=3.82
05 0700-022005-0300 TAPPET B 8 t=3.80
05 0700-022005-0290 TAPPET 7T 8 t=3.78
05 0700-022005-0280 TAPPET B 8 t=3.76
05 0700-022005-12800 TAPPET T 8 t=3.74
05 0700-022005-0260 TAPPET T 8 t=3.72
05 0700-022005-0250 TAPPET EE 8 t=3.70
05 0700-022005-0240 TAPPET T 8 t=3.68




05 0700-022005-0230 TAPPET 7 8 t=3.66
05 0700-022005-0220 TAPPET 7 8 t=3.64
05 0700-022005-0210 TAPPET 7 8 t=3.62
05 0700-022005-0200 TAPPET 7 8 t=3.60
05 0700-022005-0190 TAPPET 7 8 t=3.58
05 0700-022005-0180 TAPPET 7 8 t=3.56
05 0700-022005-0170 TAPPET 7 8 t=3.54
05 0700-022005-0160 TAPPET 7EE 8 t=3.52
05 0700-022005-0150 TAPPET 7 8 t=3.50
05 0700-022005-0140 TAPPET 7EE 8 t=3.48
05 0700-022005-0130 TAPPET 7 8 t=3.46
05 0700-022005-0120 TAPPET 7EE 8 t=3.44
06 0700-022006 LOWER SEAT, VALVE SPRING S HE T RE 8

07 0700-022007 SPRING, VALVE S J5EE 8

08 0700-022400-1000 SEAL RING, VALVE STEM S ESEAY 8




SEF$S SR CYLINDER BODY

E02-4

E02-4 SfirfA4+ER/CYLINDER BODY




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0060-030003-00001 INNER HEX BOLT A7 AR 2

02 0700-023001-4B200 CYLINDER BODY SELK 1 MATTE BLACK
03 0700-023002-0001 GASKET, CYLINDER SELAR 1

04 0700-040007-20020 PISTON TEE 2 MARK 2
04 0700-040007-20010 PISTON TEE 2 MARK 1
05 0700-040008 PISTON PIN TEEtH 2

06 0700-0400A0 PISTON RING ASSY EERES 2

07 0700-023004 WASHER pe ] 1 8.5x15.5x2
08 0700-040009 CIRCLIP, PISTON PIN TEEE 4

09 0700-022018 SOLID PIN 8x14 SHPL 2 8x14

10 0700-023003-00001 BOLT M8x43 12te 1 M8x43
10 0700-023003-00002 BOLT 125 1

11 0700-022016 WASHER 10.5x19x2.3 HE 1 10.5x19x2.3
12 0700-011111-00001 NUT M10x1.25 125 1 M10x1.25
12 0700-011111-00002 NUT 1255 1

13 0700-023005 RESTRICTION PLUG TimeE 1

14 0700-0230A0 PISTON, CYLINDER BODY SINEEAS 1




E02-5 ESIETNS SR CAMSHAFT

E02-5 RESf&sliriECAMSHAFT




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-024002-0001 TIMING SPROCKET 1ERJ$EES 2 1-3 GEAR
02 0700-024100-10000 TENSIONER SKRESAM 1

03 0700-022017 CHAIN GUIDE BLOCK SiEth 1

04 0700-024006 CHAIN GUIDE SR 1

05 0700-024300 TENSION PLATE ASSY SREMRA M 1

06 0700-024500 CAMSHAFT, EXHAUST HESW e HZE S 1

07 0700-024400 CAMSHAFT, AIR INLET HRHESF 1

08 30004-060010150 BOLT M6x10 1218 4 M6x10
09 0700-024001 O-SEAL RING 19x2 O 1 19x2
10 0700-024200-0001 TIMING CHAIN IERTSESRABH 1 1-3 GEAR
11 0010-070003-00002 BOLT 12te 2

12 0700-024003 RETAINER lwoii =)oy 2

13 0700-024008-00001 PIN SHAFT LAz EL 1

14 30406-00501 ROLLER NEEDLE P5x7.8 RETP5X7.8 2 P5X7.8
15 0700-024104 SPRING, TENSIONER SKERAEE 1

16 0700-024106 WASHER $HhiE 1 11.5x17x2
17 0700-024107-00001 SPRING SEAT BOLT SHEERRIZS 1

18 0700-024110 TENSIONER ASSY KRR 1




E03 REEHER MAGNETO

E03 REFEHLER/MAGNETO

ILETTI

Mo Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0110-090009-00002 INNER HEX SCREW W7 ABEESLIZET 3
02 0700-030001-00001 PLATE J[ELAR 1
03 070V-032000-1300 TRIGGER HWEBIEFAS 1
04 0700-031000 MAGNETO ROTOR BN TFAS 1
05 0700-091001 COUPLING BA[M)SERE 1
06 0060-030003-00001 INNER HEX BOLT A7 AR IZRR 3
07 0700-040001-20000 BOLT M12x1.25x45 $EHEM12x1.25%45 1
08 0010-090006-00001 SCREW BZETM6x12 1
09 0700-040002-00001 WASHER HF 1 12.5x33%5
10 0060-030004-0030 WASHER 6x10.4x1.6 HE 3 6x10.4x1.6
12 0700-091000 OVERRIDING CLUTCH HERESesAN 1




E04-1-v1 HHIEFFSERE (1) CRANKSHAFT & CONNECTING ROD (1)

E04-1 HFRBEFTE( 1)/ CRANKSHAFT S&CONNECTING ROD(1)




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)

01 0700-041203-10000 CONNECTING ROD BOLT EFFZte 4

02 0700-041100-10000 CRANKSHAFT ASSY HiAES 1

03 0700-041200-40011 CONNECTING ROD ASSY B4R 2 Mark 1_Dia41.010~41.015
03 0700-041200-40021 CONNECTING ROD ASSY EFRA 2 Mark 2_Dia41.005~41.010
03 0700-041200-40022 CONNECTING ROD ASSY B4R 2

03 0700-041200-40012 CONNECTING ROD ASSY BRI 2

04 0700-041204 NUT, CONNECTING ROD EFFER 4

05 0700-011003-00011 MAIN PLAIN BEARING FHE 6 148

05 0700-011003-00021 MAIN PLAIN BEARING FHIE 1 1148

06 0700-041001-30020 PLAIN BEARING, CONNECTING ROD ETHE 4 BLUE_1.488~1.491

06 0700-041001-30010 PLAIN BEARING, CONNECTING ROD B EL 4 BLACK_1.485~1.488
06 0700-041001-30030 PLAIN BEARING, CONNECTING ROD EFFHE, 4 GREEN_1.491~1.494
06 0700-041001-30040 PLAIN BEARING, CONNECTING ROD EFFHE, 4 YELLOW_1.494~1.497
06 0700-041001-30050 PLAIN BEARING, CONNECTING ROD EFFHE, 4 RED_1.497~1.500




E04-2 HAEEFFSRE (2) CRANKSHAFT &CONNECTING ROD (2)

E04-2 TSR 2)/CRANKSHAFT &CONNECTING ROD(2)

Vi

IS

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-012013-00002 BOLT 1242 2
02 0700-040005-10000 PULSING ROTOR, CRANKCASE HhAmaE A A 52 1
03 0700-178000 IGNITION COIL RUKERE 2
04 070V-012400-1301 TRIGGER fih A28 1
05 0700-170200 SPARK PLUG KIEEA 2
06 0700-040003-00001 BOLT M8x23 1Z2HEM8x23 1
07 0700-040004 WASHER pe e 1 8.5x28x0.8




E05 BESEESEE CLUTCH

E05 B&4HERICLUTCH




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-050100 CENTRAL SLEEVE RILERM 1

02 0700-050200 FRICTION PLATE EE R R RS 7

03 0700-050001 STEEL PLATE B WEB 5 t=2.5
04 0700-050005 STEEL PLATE A WAEA 1 t=2.0
05 0700-051000 HOUSING ASSY HNERE 1

06 0700-013200-20000 CLUTCH CONTROL SHAFT ASSY HaEhiha s 1

07 0700-050004 TIE-ROD RIFF 1

08 0700-0500B0 OPERATING PAD, CLUTCH EEEH 1

09 0700-050300 BOLT ASSY IZE S 5 M6x20
10 0700-061002-00002 NUT $2RIM20%1.5 1

11 0700-061003 CIRCLIP 20 MR 20 1 20

12 0700-061005 WASHER $HhiE 2 25.5x47x2.5
13 0A70-011007 WASHER 20x40x1 g 1 20x40x1
14 0700-050002 PRESS SPRING EE 5

15 0700-061004-00010 SHAFT SLEEVE, CLUTCH BosRHE 1

16 0700-013006-10000 RETURN SPRING, CLUTCH CONTROL LEVER BaRMTEIHE 1

17 0700-013007-10000 WASHER 12.5x18.5x0.6 $HE 1

18 0700-052000-00010 CLUTCH ASSY B 1 GROUP A




E06-1 HARYTHESRE(1) TRANSMISSION SYSTEM(1)

E06-1 %R4%53 B B(1) TRANSMISSION SYSTEM(1)




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 30406-00401 ROLLER NEEDLE P4x7.8 55HP4x7.8 3 P4x7.8
02 0700-060004-1000 FORK, MAIN SHAFT FHIE 1

03 0700-060002-1000 SHIFT FORK, COUNTERSHAFT B 2

04 0700-063001-20000 GEARSHIFT DRUM Py =T 1

05 0700-063002 CAM, GEARSHIFT DRUM EN2E 1

06 0700-066008 PLATE 2 Hit2 1

07 OHTB-063003-10000 SHIFT LOCATION DRUM w50 1

08 0700-063100-30001 GEAR SENSOR EAERES 1

09 0700-066009 PLATE 3 EiR3 1

10 0700-060003 FORK SHAFT, MAIN SHAFT IR S 1

11 0700-060001 SHIFT FORK, COUNTERSHAFT SR S 1

12 0010-090006-00001 SCREW 125TM6x12 1

13 0700-066010-00001 SCREW, BEARING PLATE R EIRIRET 2

14 30400-02504 BEARING YAV 1

15 0010-023008-0010 BOLT M6x18 124e 1 M6x18
16 30128-060040830 SCREW M6x40-H 1257 1 M6x40-H




E06-2 {t4TSEERE(2) TRANSMISSION SYSTEM(2)

E06-2 #4°30#E2)TRANSMISSION SYSTEM(2)




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
03 0700-061001-1000 MAIN SHAFT Fi 1 1-3 GEAR
04 0700-062001-1000 COUNTERSHAFT L 1 1-3 GEAR
05 0700-062030 SPROCKET, OUTPUT e 1

16 0700-011108 PRESS TOOL, SHAFT SLEEVE HEFIR 1

17 0700-066003 PLATE 1 Pt 1

18 0180-014009-00001 SCREW, PRESS PLATE TS EARARET 2

22 0700-061016 CIRCLIPS FOR SHAFT20 A4 20 2 20

24 0700-066002 BEARING 25x62x17 LTS 1 25x62x17
25 0700-010100 BEARING 25x62x17, COUNTERSHAFT B R 1 25x62x17
26 30499-02004 NEEDLE BEARING R 2 KMJ20x26x13.8x1S
27 0800-062205 O-SEAL RING 25x2 O ZxIE 1 25x2

28 0700-061012 BUSHING 28x14.7 HHRE28x14.7 1

29 0700-062007 BUSHING 29.65 HERE 1

30 0700-062016-00001 NUT, COUNTER PULSE ICEBK IR 1

31 0700-062013-1000 COLLAR, COUNTERSHAFT EHHE 1 CHANG ZHOU SU TE
33 0700-062005 WASHER TR 1

34 0700-062003 WASHER 20.4x25x0.5 g 1 20.4x25x0.5
35 0700-062015 WASHER BHtaEREE 1

36 0700-061008 WASHER A 3

37 0700-061000-10000 MAIN SHAFT ASSY R 1

38 0700-062000-10000 COUNTERSHAFT RIS 1




E06-3-V2 $HEf4TIRERE (3) TRANSMISSION SYSTEM (3)

B S H(3) TRANSMISSION SYSTEM(3)

7%

ITETT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-065100-20000 GEARSHIFT SHAFT SUB ASSY a9 2R 1

02 0700-064002 SPRING, SWING ARM, GEARSHIFT MRS RSAE 1

03 0700-064001 WASHER $HiE 1 6.3x16.3x1.2
04 0700-064100 SWING ARM, GEARSHIFT EENIEE DR 1

05 0700-064003 SLEEVE, SWING ARM, GEARSHIFT AR HE 1

06 30102-060016810 SCREW IBETM6Ex16 1




E07 EBZRZE LUBRICATION SYSTEM

E07 JEEZ4:ILUBRICATION SYSTEM




TTETTT
[\ =Y

Parts Number

Parts Name(EN)

Parts Name(CN)

Qty

Remark(s)

01 0700-070004 SPROCKET, OIL PUMP HiHRAEES 1 Huzhou Shuangshi
02 0700-070400 CHAIN GUIDE, OIL PUMP NIHRERSRA N 1

03 0700-071001 SHAFT, OIL PUMP IR 1

04 0700-070200 OIL FILTER HLEE S es SRk 1

05 0700-012600-1000 RELIEF VALVE, OIL HLHBR E 2B+ 1

06 0700-071006-00001 COVER, OIL PUMP HIHRS 1

07 0700-071004 INNER ROTOR, MAIN OIL PUMP FHRRREF 1

08 0700-071008 INNER ROTOR, AUXILIARY OIL PUMP BIHERAET 1

09 0700-071002 OIL PUMP HUHERAR 1

10 0700-012106-00002 OIL FILTER BOLT NS L2 1

11 0700-070110 OIL SUCTION PAN ASSY IRHEa 1

12 0010-021017-0010 BOLT M6x25 12te 3 M6x25

13 0010-090006-00001 SCREW $ZETM6%12 1

14 0700-064001 WASHER $HiE 1 6.3x16.3x1.2
15 30406-00400 ROLLER NEEDLE P4x15.8 RET 3 P4x15.8

16 0700-070101 GASKET, OIL SUCTION PAN T R LT 1

17 0700-070500 CHAIN, OIL PUMP HUHERES AN 1 Huzhou Shuangshi
18 0700-070005 BOLT M6x20 12te 1 M6x20, LEFT-HAND THREAD
19 0700-070002-00001 SCREW M6x9 12ETM6x9 1

20 0700-071003 OUTER ROTOR, MAIN OIL PUMP FHRRINEF 1

21 0700-071007 OUTER ROTOR, AUXILIARY OIL PUMP B RRIMNEF 1

22 0700-012701 O-SEAL RING OBYZZIRE10%2 1 10x2




E08 7KIZEEPBL WATER PUMP

E08 AZEBIWATER PUMP




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 30406-00401 ROLLER NEEDLE P4x7.8 55tP4x7.8 3 P4x7.8

02 0010-080011 WASHER 6x12x1 BE 2 6x12x1

03 0700-081001-1B200 WATER PUMP BODY IKER{K 1 MATTE BLACK
04 0700-080001-1B200 WATER PUMP COVER KIRE= 1 MATTE BLACK
05 0700-081200 WATER SEAL ASSY KERH 1

06 0700-080003-00001 IMPELLER, WATER PUMP IKEMHES 1

07 0010-080013-0010 BOLT M6x22 1248 1 M6x22

08 0010-013009-0010 BOLT M6x40 1218 3 M6x40

09 0700-081100 OIL SEAL 12x32x5.5 SHEY 1 12x32x5.5
10 0700-081002 SEAL RING, WATER PUMP HOUSING KRR 1

11 0700-080002 SEAL RING, WATER PUMP COVER KREZHE 1

12 0700-081004 O-RING 37x2.5 OBYEZIEE37X2.5 1

13 0010-021019-0010 BOLT M6x12 1242 1 M6x12

14 0010-060012-0010 BOLT M6x30 125 2 M6x30




E09 [BEIZES STARTING SYSTEM
E09 JB3IZASt/STARTING SYSTEM
Vi
',L\i'\" Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-090003 SHAFT, MIDDLE GEAR Sl sy 2
02 0010-080013-0010 BOLT M6x22 124e 2 M6x22
03 0700-090002 STARTING GEAR ieEhhaEeEe 1
04 0700-094000-10001 GEAR ASSY, STARTING MOTOR RS A 1
05 0HU0-093000 STARTING MOTOR FCaERAAM 1
06 0700-090004 DUAL GEAR SRS 1
07 0700-090001 WASHER HE] 1 29.2x48x1.2
08 0700-093101 O-SEAL RING 24.7x3.10 O/ & 1 24.7x3.10




E16 SEEMSRE BALANCER SHAFT
E16 A4S BUBALANCER SHAFT
',Lfr'\” Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-160000-30020 BALANCER SHAFT ASSY SRR 1 283MT
02 0700-011004-00011 PALIN BEARING, BALANCER SHAFT SEEAHEL 4




E17 PSIIWEFIEEHEE THROTTLE&INJECTOR
E17 S TRHARAMEHAY THROTTLE&INJECTOR
75

':\,U,:” Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-173000-60000 THROTTLE BODY ASSY SRR 1
02 OMQO0-171001 CIRCLIP g 2
03 0700-171100 FUEL INJECTOR BEHES 2
04 0010-090006-00001 SCREW B2EETM6E%12 2
05 OMQO0-171200 FUEL RAIL SHEh 1
06 0700-171000-10000 FUEL RAIL ASSY HEERL 1
07 0MQO0-173100 IDLE STEPPING MOTOR RS HEA 1
08 OGRB-173300 THROTTLE POSITION SENSOR BRINUEERES 1
09 0JY0-175000 T-MAP HSBE. ENERES 1




E18 AT EIEREHE ENGINE GASKET SET

E18 Rl HNEYHE/ENGINE GASKET SET

Wiy

7

ENGINE
GASKET
SET
EECEMOTD,

-r— — — — - -

TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-022100-0001 GASKET KIT, CYLINDER HEAD SHEBRHAN 1
02 0700-023002-0001 GASKET, CYLINDER SELAR R 1
03 0700-014002-10000 GASKET, LH SIDE COVER ElE=E 1
04 0700-065202-10000 GASKET, TRANSMISSION COVER e e i)y 1
05 0700-013002-10000 GASKET, RH SIDE COVER A== 1
06 0700-015004-10000 GASKET, OIL PAN HERFRREA 1
07 0700-0000A0 ENGINE GASKET SET R EZEREE 1




E19

AiiHEEIROoBE] ENGINE OIL SEAL&O-RING SET

Rah#li X OB BI/ENGINE OIL SEAL & O-RING SET

=
W 9

Ny

| GCcEmeTE I
' ENGINE ||
OIL SEAL & O-RING | |

| SET ||
| ®c=meTe | |
|

/

24




TTETTT

N Parts Number Parts Name(EN) Parts Name(CN) Qty Remark(s)
01 0700-010200 OIL SEAL 40x62x8, COUNTERSHAFT RSN E) 1 40x62x8
02 0110-013030 O-SEAL RING 18x3.55 Of/Z+IE 1 18x3.55
03 01A0-012003 O-SEAL RING 35x3.5 O/ Z L 1 35x3.5
04 0010-080009 OIL SEAL NisES) 1 12x20x5
05 0700-065220 OIL SEAL 13x22x5.5 SHEY 1 13x22x5.5
06 01A0-013005 O-SEAL RING Of/ZIE 1 13x2
07 0700-021300 SEAL RING, SPARK PLUG HOLE KIEEF B 2

08 0700-021400-00010 SEAL RING, CYLINDER HEAD COVER S E=%E 1 SHU YAUN MACHINE
09 0700-021200 CYLINDER HEAD COVER BOLT SEAL RING SHESZeEE 4

10 0700-022011 O-SEAL RING 44.5x2.5 O Z:IE 1 44.5x2.5
11 0700-022400-1000 SEAL RING, VALVE STEM S FESEAN 8

12 0700-024001 O-SEAL RING 19x2 O EEIE 1 19x2
13 0800-062205 O-SEAL RING 25x2 Of & 1 25x2
14 0700-070101 GASKET, OIL SUCTION PAN &SR B 1

15 0700-081100 OIL SEAL 12x32x5.5 NisEa) 1 12x32x5.5
16 0700-081002 SEAL RING, WATER PUMP HOUSING IKERNZ L 1

17 0700-080002 SEAL RING, WATER PUMP COVER KREZE 1

18 0180-080002 O-RING 34x2.5 Ok 1 34x2.5
19 0700-093101 O-SEAL RING 24.7x3.10 O/ Z L 1 24.7x3.10
20 0700-012201 O-SEAL RING 5x2 O Z+IHE 3 5x2

21 0700-011202 O-SEAL RING OZUZ I 3 8.2x1.90
22 0700-012701 O-SEAL RING OBUZFIE|10%2 2 10x2
23 0700-070003 O-SEAL RING 14x2.5 O/ &L 2 14x2.5
24 0700-0000B0 ENGINE OIL SEAL & O-RING SET KRB R OBLE 1




